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Notes for using this parts book

1. This book was prepared based on information available in September 1995.
2. Parts are subject to changes in design without prior notice.
3. Parts supplied as complete assemblies are circled by a dotted line[:::} .
4. Ifthe symbol ¥ isfound in the “Parts No.” column, refer to the different parts list on page 17.
CONTENTS
A. Machinebody .........ooooiiii i, 1
B. Presser foot mechanism ..................... ... .. 1
C. Needle bar and thread take-up mechanism .......... 3
D. Feedmechanism ....................... ..o 0., 5
E. Rotary hook mechanism .......................... 9
F. Lubrication .................... o i, 11
G. Threadingmechanism ............................ 13
H. Kneeliftermechanism ............................ 13
Z. Accessories ... 15
Differentpartslist .............cooovivinnnni ... 17
Warninglabels ................. ... .00 il 18
INDEX ..ttt e e e 19

Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch basiert auf den Informationen vom September 1995,
Modelldnderungen sind vorbehalten. L

3. Die Teile, die als kompletter Satz geliefert werden, sind mit einer [____] gestrichelten Linie

umrandet.
4. Dieses Zeichen ¥ in der Spalte “Parts No. (Teil-nummer)” verweist auf die Gesonderte Stizckliste
auf Seite 17,
INHALTSVERZEICHNIS
A. Maschinengehduse .................ccovvinnnnnn. 1
B. Stoffdriickerful ........ ... i 1
C. Nadelstange und Fadenabnahmevorrichtung ....... 3
D. Transportvorrichtung ............................ 5
E. Greifervorrichtung ................cc0vivvvnnn... 9
F.Schmierung ..., 11
G. Fadenfihrungsvorrichtung ....................... 13
H. Sonderzubehdr ........covivviiiiinnneeennnnnnnnns 13
Z. Zubehor ... .. i e e 15
Zubehoriste ......... .. i e e, 17
Warnschilder ... ... .. i, 18
VERZEICHIS ... ittt 19
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Notes sur l'u_tilisation de ce manuel de
pieces détachées

1. Ce manuel a été fait d’aprés les renseignements valables au mois de Septembre 1995.
2. Les piéces peuvent étre sujettes & des modifications sans préavis,
3. Les piéces fournies en tant qu'assemblages complets sont encadrées avec un trait pomtﬂle' - "].
4. Sile symbole ¥ se trouve dans la colonne “Parts No. (No de pigce)” veuillez la vous refer(;r_; la
liste de piéces annexe page 17.
TABLE DES MATIERES
A. Corpsde lamachine ...... e e R |
B. Mécanisme de pied presseur ....................... 1
C. Mécanisme de la barre 4 aiguille et releveur de fil ... 3
D. Mécanisme de I'entrainement ......... e, . 5
. E. Mécanisme du crochet rotatif .............. e 9
o F. Lubrification .................. e et .11
G. Mécanisme de l'enfilage ................ e, ... 13
H. Piecesenoption .......... e cereieaeeaee.. 13
Z. Accessoires ................. U
Liste des pieces accessoires .......... e veun 17
Etiquettes d’avertissement .............. e, 18
INDEX ........ et ety A R
Notas para usar este Manual de Piezas
1. Este libro ha sido compilado basandose en los datos de que se disponia en septiembre 1995,
2. Las piezas quedan sujetas a cambios de disefio sin aviso previo.
‘ 3. Las piezas suministradas como conjuntos completos se enmarcan con una linea punteada[:::] .
= 4. Dehaber un simbolo 3 junto al “Parts No. (Namero de Pieza)”, habra que mirar la lista de piezas
separada de la pagina 17.
INDICE
A. Cuerpodelamiquina .................... R |
B. Mecanismodelaprensatela .......... e oo 1
C. Mecanismo de la barra de aguja y tirahilos ....... R
D. Mecanismo de la alimentacién ......... e e, 5
E. Mecanismo del cangrejo .......... e .. 9
F. Lubricacién .................. DU & |
G. Mecanismo del enhebrado ............. et 13
H. Piezasopciéna ........... bt aieeiaaeaaa. vev.. 18
Z.Accesorios ........ciiiiiiiiiiiiiiat, e 15
Lista de piezas accessorias ............ e 17
Etiquetas de advertencia ..... e e verere... 18
INDICE .....cciiviiniinriinnrnns et 19
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A . E1ABIfR / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

: 877-101-050
B. #LBA{R/Presser foot mechanism /StoffdrickerfuB / Mécanisme de pied presseur/
Mecanismo de la prensa tela

877-101-201
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A . E1FBIR / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE QTY ExAq NAME OF PARTS RV
2 104829121 xvorzy BED LEG (L)
3 104830121 EXZEELT BED LEG (5)
4 118672021 1% 7Ho— PUMP COVER
5 140704021 | 2|#u r7.14 BOLT, M7.14
6 5$35530021 HEPEE: REAR COVER
7 062681012 5|+ ~m437-40x10 SCREW, PAN M4.37-40X10
8 104449009 | 2[{x75+> OIL CAP
9 104450109 | 2|x25+¢> OIL CAP
10 104832009 A2 v OIL CAP
11 104821009 | 2ix75+> OIL CAP
12 142274009 | 2445+ OIL CAP
14 108520009 | 1|x45+> OIL CAP
15 104451009 | 1|{x75¢> OIL CAP
21 S09621021 1|ravxrs RULER PLATE
22 062670612 | 1| ~71357-40X6 SCREW, PAN M3.57-40X6
23 104450109 [ 2[x4 35+ OIL CAP
24 $35525021 UEPRELE FACE PLATE ASSY
24-1 $35526021 IEPRe FACE PLATE
24-2 $35529020 | 1|xr1&ixvEs FACE PLATE PACKING
24-3 104449009 | 2(245+> OIL CAP

o |24-4 502617001 HEPE T RN S FACE PLATE THREAD GUIDE
24-5 060670612 |  1[s¢1 > K357-20x6 SCREW, BIND M3.57-40X6
25 062671012 |  3|+~=357-40x10 SCREW, PAN M3.57-40X10
26 062760812 | 3|+~ 1595.28x8 SCREW, PAN M5.95-28X8
27 157969021 HEEAS STUD
28 062680812 | 1|+ ~=437-30x8 SCREW, PAN M4.37-40X8
29 100645023 | 1]¥#=* WASHER
877-101-050

B. ¥ I BAR/Presser foot mechanism / Stoffdrackerful / Mécanisme de pied presseur /

Mecanismo de la prensa tela

REF.NO. CODE |qTv £ XA NAME OF PARTS RM]
1 111466121 HET £ PRESSER BAR
2 145472021 UEX =L P T I PRESSER BAR BUSH
3 $31012021 HERESETEDESS ADJSUT SCREW
4 141208021 ER et Y SPRING GUIDE
5 # 1|+o sz SPRING
7 * 1|#4x73 PRESSER FOQT ASSY

L |8 $13385001 112 2 % ¥3.57x10 SCREW, M3.57X10
10 501020022 | 1|#¥TPHyL/N- PRESSER BAR LIFTER
11 109763022 { 1|¥# =% WASHER
12 159998021 UERE S LI PRESSER BAR LIFTER SHAFT
13 501998001 1TF27Y& k22357 SET SCREW, M3.57
17 048040342 |  2[r 2 7ea RETAINING RING, E4
20 145476021 tesrrLons KNEE LIFTER CONNECTING ROD
21 145478022 | 3|4>xvaze SHOULDER SCREW, M4.76
22 145479022 | 1|les7rLi- KNEE LIFTER LEVER
23 $31010021 1/4>U7635 SHOULDER SCREW, M6.35
24 145481021 HesPosny KNEE LIFTER BAR
25 $31006001 1|#4z7450 PRESSER BAR LIFTER
26 062351216 | 1|+ ~235x12 SCREW, PAN M3.5X12
27 102707021 UBEES WASHER
28 $31952021 144z Pr952% PRESSER BAR LIFTER CRANK
29 154347001 ey rrLr—nz SPRING
31 150384121 | EP T FINGER GUARD
32 528919021 UEEY P EPEY. WASHER, PLAIN §
33 $31013021 1Favevasysirvh NUT
34 500879021 HERET LT L PRESSER BAR GUIDE BRACKET
35 142403001 1|#w k595 BOLT, M5.95
877-101-201
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C. §t#-XF¥RIR / Needle bar and thread take-up mechanism / Nadelstange und
Fadenabnahmevorrichtung / Mécanisme de la barre 3 aiguille et releveur de fil /
Mecanismo de la barra de aguja y tirahilos

877-101-101
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C. 148 XFFRIR / Needle bar and thread take-up mechanism / Nadelstange und
Fadenabnahmevorrichtung / Mécanisme de la barre 2 aiguille et releveur de fil /

Mecanismo de |la barra de aguja y tirahilos

REF.NO. CODE QTY Erxq NAME OF PARTS RM

2 $37815021 Mooy ax2L UPPER SHAFT BUSH (L)
4 140726020 12239 450Mm UPPER SHAFT BUSH (M)
5 013760610 TPhARI5957 K3 SET SCREW, (CP) M5.95
6 146331021 125424 20R UPPER SHAFT BUSH (R)
7 181916121 1Y rhz—%3 SET COLLAR ASSY
7-1 100251001 2[PAXTB35 SET SCREW, M#6.35
12 013781012 HbAZTEIETHS SET SCREW, (CP) M6.35
13 110367001 1|FH= WASHER
14 117242021 AV E: S EE- IV NEEDLE BAR BUSH (L))
16 100260001 1| b2 %595 SET SCREW, M5.95%
17 P R AVE: ¥ NEEDLE BAR
18 W 11221 NEEDLE
19 140553102 HFReJE A 2T318 SET SCREW, M3.18
20 102630021 AV E s AP S By e NEEDLE BAR GUIDESLIDE BLOCK
22 % AV ES NEEDLE PLATE
23 100032004 2| %> %437 SCREW, FLAT M4.37
24 180018121 TMNANVr242% SLIDE PLATE ASSY
24-1 114561021 1ARY A 5951% SPRING

L 24-2 122771002 2|32 xT238 SCREW, M2.38
25 145471029 17F-1)— PULLEY
26 533689002 2(72~ AU H 259514 SET SCREW, (CP) M5.95-14
<-1,-3>
1 537812021 Mo voaesz o~ UPPER SHAFT ASSY
1-1 $37814021 1734 co UPPER SHAFT
1-2 506325021 1F>ExsS3w99z THREAD TAKE-UP CRANK ASSY
1-3 104464001 11 2x714 SCREW, M7.14
1-4 146327001 17T R7X10 FELT 7X10
1-5 146333001 A rilFaney~ OIL REGULATE VALVE
1-6 156641001 1A & OIL CAP
1-7 014771022 1P+ A 2T6357H3 SET SCREW, SOCKET {CP) M6.35
11-1 $34287021 IRFAVE: Lo RVRFS, RP2 2 THREAD TAKE-UP LEVER ASSY
11-1-1 145465001 1|4 %3571 SCREW, M3.57L
11-1-2 140004001 1)1 A %3357 SCREW, M3.57
11-1-3 147777000 2=~ RANRTYL YT NEEDLE BEARING
11-1-4 145624000 7Tt FELT
11-1-5 155488000 1iv3% WICK
11-1-6 158727001 117 2eFax4 WICK 4X4 (L= 27)

\ 15 $35817021 UNUFES 22D NEEDLE BAR BUSH (D)

21 $14814001 IRFAVE: v K Nv ¥ e NEEDLE BAR THREAD GUIDE
<-5>
1 $37813021 1wovaees UPPER SHAFT ASSY
1-1 $37814021 1o v UPPER SHAFT
1-2 S00909021 1#rEv9509%93 THREAD TAKE-UP CRANK ASSY
1-3 104464001 1253714 SCREW, M7.14
1-4 146327001 117z r7x10 FELT 7X10
1-5 146333001 A ruFaney~s OIL REGULATE VALVE
1-6 156641001 12258~ OIL CAP
11-2 $34290021 [ AV E e AV D -] NEEDLE TAKE-UP LEVER ASSY
11-2-1 $13163001 1[4 XT35L SCREW 3.5L
11-2-2 140004001 UPEEYELY SCREW, M3.57
11-2-3 147777000 2|=— KIAFULS NEEDLE BEARING
11-2-4 145624000 117z b FELT
11-2-5 155488000 1172 *E WICK
11-2-6 158727001 117 32 EF4xa WICK 4X4 (L=27)
15 147326021 IR IAVE s I - F 1> NEEDLE BARBUSH (D)
21 151594001 LRVALVR: v I O N oi g NEEDLE BAR THREAD GUIDE
877-101-101
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D . xx!) Bf% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement /
Mecanismo de [a alimentacién

Me———

877-101-202
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D . xx ') B8{% / Feed mechanism / Transportvorrichtung / Mécanisme de I‘entrainement /
Mecanismo de la alimentacién

—B—
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REF.NO. CODE Qv *PrY: NAME OF PARTS RM|
1 - TNAIATALD LY LRIV % LEVEL FEED ECCENTRIC WHEEL
1-1 013761410 2lbAXT595T RS SET SCREW, {CP) M5.95
2 156949021 MN2RAATFZ YL A LEVEL FEED CONNECTING ROD
3 156948021 PV, F L s CONNECTING ROD PRESSER
4 108960002 2|45 %357 SCREW, FLAT M3.57
5 505898021 1|#unTxs3 LEVEL REGULATOR ASSY
5-1 156950120 HELFEE LEVEL REGULATOR
5-2 156951021 PAE E RVRV R FEED LINK STUD
5-3 014680622 217 F P ARIAITVHRE SET SCREW, SOCKET (CP) M4.37
8 156952021 HES RS E LYY & FEED ROCK LINK ASSY
8-1 156953021 2{xX ANt F Y FEED ROCK LINK
9 156954021 AL AP UBFYL 755 FEED ROCK ARM LINK ASSY
9-1 156955021 224N F2USBF Yy FEED ROCK ARM LINK
10 156956021 PP LINK SHAFT
1 144458001 HFaTY%pxt2I357 SET SCREW, M3.57
12 156957020 UHES S E A FEED ROCK ARM
13 062711412 1|+~ 14.76-32X14 SCREW, PAN M4.76-32X14
14 156958021 1AIANTTZ U FT S FEED ROCK ARMI STUD
15 151601002 1k A%437 SETSCREW, M4.37
16 158021122 HEUE L IV P, FEED REGULATOR ROD ASSY
19 156966121 Ao PIN
20 048060342 1| b A 7E6 RETAINING RING, E6
21 014680622 1P+ bAxTa3774K3 SET SCREW, SOCKET (CP) M4.37
22 156967021 1[*UhTv oL FEED REGULATOR SHAFT (L)
23 118734021 IE N L) FEED REGULATOR SHAFT
24 118735021 1{¥H2x WASHER
25 151604001 2| b A X595 SET SCREW, M5.95
26 156969021 1|7 UFasw v+ FEED REGULATOR
27 156970021 1Ao7 UFanevxsy FEED REGULATOR SHAFT
28 048070342 1| k% 7E7 RETAINING RING, E7
29 151605001 1| b*%¥595 SET SCREW, M5.95
30 151308121 1NerHh>¥o125 CONNECTING STUD 12.5
31 014680422 WP ART43778KE SET SCREW, SOCKET (CP) M4.37
32 156971020 - LEVER
33 062711412 1|#+~204.76-32X14 SCREW, PAN M4.76-32X14
34 151308121 tILeh o125 CONNECTING STUD 12.5
35 014680422 1\FHr222a377K2 SET SCREW, SOCKET (CP) M4.37
37 $35543021 1Bz RALNR—-S00% REVERSE STITCHING LEVER SHAFT ASSY
37-1 $32921120 1{frxeRrL8— REVERSE STITCHING LEVER
37-2 537333001 1|+ ~a4.76-32X14 SCREW, PAN M4.76-32X14
37-3 $32922021 AT LRI LHA=SY REVERSE STITCHING LEVER SHAFT
37-4 147504021 1| Hhey WASHER
37-5 $35818021 1es¥#HxI 10 WASHER, PLAIN S10
37-6 048080342 1|k % 7E8 RETAINING RING, E8B
37-7 104564001 1oV O RING
37-8 213765021 1] & 702X10.5X20 WAVE RING 02X10.5X20
379 153484021 1|[¥FH*x4.76 WASHER, 4.76
37-10 $35830021 1| HFH %25 WASHER, SPRING 2-5
44 062670712 3|+ ~0357-40X7 SCREW, PAN M3.57-40X7
46 151317021 1175 - COLLAR
47 $35819021 1|eSHHx416 WASHER, PLAIN L6
48 062782512 1|+ ~2635-28X25 SCREW, PAN M6.35X25
51 145502021 HAEVLIFEXAE POSITIONING PIN
52 100328001 HARVLFHE AL NS SPRING
53 502568121 HES S & &Y FEED ROCK SHAFT
54 $31014020 1| A &0193 BUSH 19.3
55 156243021 1NF2 VT2 XSA YT THRUST RING
56 048150142 1Nk A7 73A%C15 RETAINING RING, C15
57 183493021 UE DL E VRN b R FEED SHAFT SET COLLAR ASSY
877-101-202
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D . 3% ') Bdf% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement /
Mecanismo de la alimentacién

36-1
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D . X! BEfk / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement /
Mecanismo de la alimentacién

REF.NO. CODE  [Q7Y B X4 NAME OF PARTS RM
57-1 101706001 | 2| b x %635 SET SCREW, M6.35
58 156244020 | 1[RAACA 2 US55 FEED ROCK BRACKET ARM
59 062681212 | 2|3 ~2437-40x12 SCREW, PAN M4.37-40X12
60 $02569121 { 1|xsus143 FEED BRACKET ASSY
61 $25349021 [ 1|45 ug<vy FEED BRACKET SHAFT
62 158722021 | 1|4 # %42 WASHER 4.2
63 120990001 | 2(7xevx b x2va37 SET SCREW, M4.37
64 3¢ HEXFLL FEED DOG
65 100080003 | 2|> 4 x¥318 SCREW, M3.18
66 S02574121 | 1|vamrxrsussy FEED LIFTING ROCK SHAFT
67 531014020 | 1|x%1193 BUSH 19.3
68 156243021 | 1|2 uUss252HrULY THRUST RING
69 048150142 | 1|+ x7¥23%C15 RETAINING RING, C15
70 180322021 | 1|yawsrtsumees FEED LIFTING SHAFT CRANK ASSY
70-1 062681412 | 1|3 ~2437-40x14 SCREW, PAN M4.37-40X14
71 183493021 | 1|#2Ussty bh5—43 FEED SHAFT SET COLLAR ASSY
71-1 101706001 | 2|+ % % ¥635 SET SCREW, M6.35
72 S02575000 | 1|yImsrtsussasF FEED LIFTING ROCK SHAFT CRANK
73 062711212 | 1|+ ~2476:32x12 SCREW, PAN M4.76-32X12
74 147509021 | 1{#>2¥7.14 SHOULDER SCREW, M7.14
75 104689002 | 1|+ k714 NUT M7.14
76 118758021 | 1|vaosrtsuLehe FEED LIFTING CONNECTING ROD
77 3 USSPV PE PP ECCENTRIC WHEEL WITH SCREW
77-1 151604001 | 2| r x 2 U595 SET SCREW, M5.95
77-2 047200642 | 1|27 U5 ELAW2 PIN, SPRING ROLL AW2
78 159690021 | 1|+ UALR LY/~ FEED CAM STOPPER
79 062670412 | 1]+ ~1357-a0x4 SCREW, PAN M3.57-40X4
80 3 ELAEEIE EE S0 STITCH LENGTH DIAL ASSY
80-1 506999021 | 1|#ouFaveviy ADJUST SCREW
80-2 3 HEFMEEIEEE I STTCH LENGTH DIAL
80-3 521514021 | 1]y x3xva7e SCREW, M4.76
80-4 108549001 | 1|ou¥ ORING
80-5 142746022 | 1|xEUC5A4T PLATE SUPPORT
<-1,-3>
36-1 502558201 | 1|e#/t3 SPRING
86 S01753021 | 1|z ks STOPPER
87 062680812 | 1|+ ~0437-40xs SCREW, PAN M4.37-40X8
89 110735022 | 1|¥# % WASHER
<-5>
17 S04228001 | 1]nsx»ns SPRING HOOK
36-2 S03818101 | 1]|e#/tzH SPRING (H)
<-1>
45 | 501676101 | 1|L/s=Erusiz | SPRING
<-3,-5>
a5 156974101 | 1fL/ix—F Rz SPRING

877-101-202
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E. 77 < B{% / Rotary hook mechanism / Greifervorrichtung / Mécanisme du crochet rotatif/
Mecanismo del cangrejo

877-101-301
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E. 77 7 Bi{% / Rotary hook mechanism/ Greifervorrichtung / Mécanisme du crochet rotatif /
Mecanismo del cangrejo

— 10—
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REF.NO. CODE QTY Erxdg NAME QOF PARTS RM
1-1 180891001 | e AP R B Ca VL & B - UPPER SHAFT BEVEL GEAR ASSY
1-1-1 100251001 2{ A% TB35 SET SCREW, M6.35
1-2 180892001 HEFZTAYNZILTUZE VERTICAL BEVEL GEAR (U) ASSY
1-2-1 100251001 21k 4 %3635 SET SCREW, M6.35
2-1 180885001 1|25 oBHYNGTILvDY 3 VERTICALBEVEL GEAR (D) ASSY
2-141 100251001 2| b X x2635 SET SCREW, M6.35
2-2 180886001 1 P2 RaaV 't & By -3 LOWER SHAFT BEVEL GEAR ASSY
2-2-1 100251001 2+ A%x<635 SET SCREW, M6.35
3 145516021 I ERa27 VERTICAL SHAFT
4 142708020 127994800 VERTICAL SHAFT BUSH (D)

5 013760610 T FAxTs5950 K3 SET SCREW, (CP) M5.95
6 $31026020 14597 244D VERTICAL SHAFT BUSH (D)
7 013761410 1| X% T5957 K3 SET SCREW, (CP) M5.95
8 109160021 1|vxsa LOWER SHAFT
9 118761021 1z A50L LOWER SHAFT BUSH (L)
10 014680622 1IFF b A2T4379K3 SET SCREW, SOCKET {CP) Mi4.37
11 104520020 1] 59 22 0R LOWER SHAFT BUSH (R)
12 121007001 1 7avIs v 229837 SETSCREW, M4.37
13 181995021 ey rhs—23 SET COLLAR ASSY
13-1 101706001 2|t 2635 SET SCREW, M6.35
15 107407003 12 A %837 SCREW, M4.37
17 S06573001 TAELr—2453 BOBBIN CASE ASSY
17-1 183388001 1|#ESr—xFasonx TENSION SPRING
17-2 183389001 1fFITonxFaInLyary ADJUST SCREW
17-3 183390001 HEERPMIAE L E S-S SET SCREW
17-4 S06594001 1oy 7rfng BOBBIN TENSION SPRING
19 $31027020 HPEPEEE N LOWER SHAFT BUSH (M)
<-1,-3>
14 S02602021 1oFhrvb BOBBIN CASE HOLDER
16 159907001 1ayvoh=s ROTARY HOOQK {B) ASSY
18 146290001 LEE: =% BOBBIN
<-5>
14 159324021 1rFHhH~< 4 BOBBIN CASE HOLDER
16 $03252001 IELYEE KL ROTARY HOOK (B) ASSY
18 117132001 1|FE> BOBBIN

877-101-301
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F. ¥5MR7REIR / Lubrication / Schmierung / Lubrification / Lubricacion
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F. #&/#FE/ERMR / Lubrication / Schmierung / Lubrification / Lubricacion

REF.NO. CODE QY B A NAME OF PARTS RM
1 183496221 L E & @ TAVE- B OIL PAN ASSY
1-1 146036121 = == KNEE LIFTER SHAFT
1-2 509635021 17y KNEE LIFTER
1-3 146367021 1|+ +595 BOLT, M5.95
1-4 104885121 2k %2595 SET SCREW, M5.95
1-5 100022004 2|7 k595 NUT M5.95
1-6 515889021 LN =l o PRV A3 TWIST SPRING
1-7 146293001 1k £7E10 STOPRING E10
1-8 149580321 B2 OIL PAN
1-8-1 149578020 213avsFysa BUSH
1-9 146040001 HEREIAVE P PACKING
1-10 140518001 1 #%¥794 SCREW, M7.94
1-11 081007070 1lou - 4%p7 O RING,P7
3 $35531020 PR FAGE 3% REAR COVER PACKING
4 502606020 MHzuassras=p OIL GAUGE WINDOW
5 081014670 Tloy > Zpwia O RING, PW14
6 S03253121 1F>Erdtnarars OILSTOPPER PLATE
7 062670512 2|~ 1357-40%5 SCREW, PAN M3.57-40X5
8 111865009 NEESIF LT 3V OIL CAP
9 108804001 117 2 £ E4X4(L=510) WICK 4X4 (L=510)
10 101487000 1xrne—n OILSEAL
14 081001670 1ow >4 prPwi O RING,PW1
17 109173101 AT WTH+ITRRY OIL CAPSCREW
18 106436021 17zt FELT
19 506684021 N F e drdr b VR QIL REJECTOR ASSY
19-1 502608021 1lav7F5xy QILREJECTOR
19-2 014680422 2HHPFH b AR TA377HK3 SET SCREW, SOCKET {CP) M4.37
21 145534001 HArnFanevay ADJUST SCREW
22 116794001 1*nix SPRING
23 107155001 117Tk FELT
26 $30320000 12 iEE(L=180) WICK 4X4 (L = 180}
27 120774001 1e=znFaz-7 OILTUBE
28 141189101 IR P2 b OIL CAP
30 183850021 1WRZFR1432 PUMP BODY ASSY
30-1 $32348021 1K FH 1 PUMP BODY
30-2 144869022 H A i PUMP SUPPORT
30-3 148849021 K Fnr53% PUMP PROPELLER
30-4 144874021 2|7t —nx SPRING
30-5 062670812 4|+~ 13.57-40X8 SCREW, PAN M3.57-40X8
30-6 144875021 11759~ PLUNGER
30-7 144876001 175y —iix PLUNGER SPRING
30-8 112467022 1| % %¥6.35 SCREW, M6.35
30-9 144878001 1|Fa—-Fyas> B TUBE JOINT (B)
31 144872121 1|ReTF Tt R~ PUMP FILTER
32 062680712 313 ~0437-40X7 SCREW, PAN M4.37-40X7
33 503592020 1ATMFI-—FU OIL TUBE (U)
34 $32349001 MHALNF2~-TFD7 X OIL TUBE (D) ASSY
35 145543001 1WF¥a2-J4% TUBE ASSY
36 145547021 HFa—-Jrng TUBE HOLDER
37 062670516 1{# ~2357-40X5 SCREW, PAN M3.57X5
38 145737021 72T bdbx FELT SUPPORT
43 146196001 HrI53ar OILSTOPPER
44 146253000 2|¥a—7F TUBE
45 081004070 1o 4pa O RING,P4
46 S08002000 1|7 2 EE(L=325) WICK (L= 325)
47 $08003000 1% 3 BT (L=380) WICK (L = 380)
48 S08004021 1|7 :eE949x WICK SUPPORT
<-5>
16 111863001 | 1|:\Ua‘<'r7t> INEEDLE BAR CORK
877-101-350

—12—

Downloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

G . i@ > BfR / Threading mechanism / Fadenfithrungsvorrichtung / Mécanisme de I'enfilage /
Mecanismo del enhebrado

877-101-401
H. B k7 B1% / Knee lifter mechanism / Sonderzubehor / Pieces en option / Piezas opciéna

877-101-203
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G . il > Bk / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de I'enfilage /
Mecanismo del enhebrado

REF.NO. CODE |q'Ty Er Ao NAME OF PARTS RM

1 144502001 P PrE PR PRE-TENSION ASSY
1-1 144504001 2/t hPeF 143 THREAD GUIDE DISC
1-2 144505000 RS AT SPRING
1-3 102716004 1{bXR7437 SETSCREW, M4.37
2 111469101 HER B RSN THREAD GUIDE
3 062680712 1|7~ 1437-40X7 SCREW, PAN M4.37-40X7
5 114931001 IEPZER ¥ L3 THREAD RETAINER
6 151602002 1|+ 22437 SET SCREW, M4.37
7 100400000 1M1 bz PIN
8 103950003 1| r2A%9595 SET SCREW, M5.95
9 145526021 IER ) TENSION RELEASE BAR
10 145522001 1P—badbPrr 1R ARM THREAD GUIDE (R)
11 519056001 1751 > K 357-40X6 SCREW, BIND M3.57-40X6
12 502614129 1FrErhrni- THERAD TAKE-UP COVER
13 062680712 1|3 ~2437-40X7 SCREW, PAN M4.37-40X7
18 100573001 1|/ ES R 2D b FLF o1 BUSH (D) THREAD GUIDE
19 ES 1A FFIFSRIE17 3 THREAD TENSION BRACKET ASSY
19-1 S03254001 HEREEL L ER THREAD TENSION BRACKET
19-2 116922001 11 bFI393Ky TENSION STUD
19-3 100402004 1| b %2357 SET SCREW, M3.57

s 119-4 502620001 L R U FAY: 3 SPRING
19-5 145446001 2 rFansyS TENSION DISC
19-6 159805001 U rFIv oS44I TENSION DISC PRESSER
19-7 % e P TENSION SPRING
19-8 512441001 1MFanenxsI¥FHz WASHER
19-9 $31032001 1Mt bF3asr9 THREAD TENSION NUT
19-10 114294001 1oy ORING

877-101-401
H B L7 Bdf% / Knee lifter mechanism / Sonderzubehér / Pieces en option / Piezas opciéna
REF.NO. CODE QTY BEraa NAME OF PARTS RM

1 $35821021 1e¥77o 3 KNEE LIFTER ASSY
1-1 146039021 SV E KNEE LIFTER JOINT
1-2 100463021 T|aho#Hn k794 BOLT, M7.94
1-3 535820021 1[#b b 5.95%20 BOLT, M5.95X20
1-4 104619022 1e¥Prasys KNEE LIFTER BAR
1-5 $34756021 1le¥77 KNEE LIFTER PLATE

. |1-6 114967021 HedFFFAp VIS KNEE LIFTER PLATE STOPPER
1-7 110087021 & h595 BOLT, M5.95
1-8 $31885001 HEHFTPFH/IN— KNEE LIFFER PLATE COVER

877-101-203
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2. IR SBER / Accessories / Zubehdr / Accessoires / Accesorios

2-1 2-2

2-3

36-11 36-12

36-7-1

44-2 44-4 4441

44-4
—44-3

G ——1a4-5

)
I
|
I
|
I
I
|
I
I
|
|
|
|
l
I
I
)

CHEROBFMEIEETLIZENHL T,

© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieforten Zubehére sind vorbehalten.
@ Les détails des accessoires inclus sont sujets 8 des changements,

© Los detalles des los accesorios incluidos pueden variar,

877-101-910
— 15 -
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Z. (TESER / Accessories / Zubehdr / Accessoires / Accesorios
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REF.NO CODE Q'TY LA NAME OF PARTS RM

1 $35730021 17V 2exR740 ACCESSORY BAG

2-1 142443021 1% %7 19X%52 SCREW DRIVER 1.9X52

2-2 118837021 1 & 97 23.4%70 SCREW DRIVER 3.4X70

2-3 817774021 1% ~7 5 47%250 SCREW DRIVER 4.7X250

3 100887021 1|R/5+8x%9 SPANNER 8X9

5 " 4z 20 NEEDLE

8 112525020 i PEAr B & B- S MAGNET

10 509634020 1edrrtogsy KNEE LIFTER COMPLYING BAR

1 100477029 1\=23> HEAD REST

19 $35822021 HERPIE OIL TANK

20 $14420021 IRk X A BOBBIN WINDER ASSY

20-1 145446003 21 bFIHLHS TENSION DISC

20-2 100401021 1l brFam i SPRING

20-3 $14423021 1A bhexTo35ATYNR SPRING

20-4 $15133021 11 by BOBBIN WINDER SHAFT

20-5 151602022 1| b X3 Ta37 SET SCREW, M4.37

20-6 100657021 113 453318 SCREW, M3.18

20-7 100659021 {4 233.18 SHOULDER SCREW, M3.18

20-8 100661021 2(hv2E PIN

20-9 100662021 EEES T4 K PN BOBBIN WINDER WHEEL STOPPER

20-10 S01297021 12 A 23357%35 SCREW, M3.57X3.5

21 100666022 217ILEY X V55520 WOOD SCREW, ROUND M5.5X20

23 537862021 1N bAHIN—Um s 3 BELT COVERSET

23-1 183658229 IR YR N PA N BELT COVER ASSY (A)

23-1-1 100257020 1|3 A %3357 SCREW, M3.57

23-1-2 100666022 2(|7ILESZ X T55X20 WOOD SCREW, ROUND M5.5X20

23-1-3 535824021 2|5 HR 395586 WASHER, PLAIN S M5.56

23-2 514428029 1|~ FH =D BELT COVER (D)

23-3 $37161021 1~ hhi—uce BELT COVER (UC)

35 535732021 1 by Fhn- HEAD COVER

36 $35829021 1|4 r254%722DR COTTON STAND ASSY 2DR

36-1 536064021 Hasnns7o COLUMN PIPE (D)

36-2 S02777021 148« 7px 2w rB PIPE (D) SCREW SET

36-2-1 150206022 g5 H216 WASHER, PLAIN 16

36-2-2 536062021 116h 99U kM6 NUT, M16

36-2-3 535635020 1asaxyys COLUMN CAP

36-2-4 501005020 21 reFda RUBBER WASHER

36-3 150172023 1 asamrt7 COLUMN PIPE

36-4 $35828021 1Masayas>ro23 COLUMN JOINT ASSY

36-4-1 $35826021 2+ ~as5x14 SCREW, PAN M5X14

36-4-2 535827021 212+ ks NUT, 1 M5

36-5 $35635020 1asasyy COLUMN CAP

36-6 502778022 1NAT—hFILF—2 SPOOL HOLDER 2

36-7 $35833021 HaF—nzdeyr2 SPOOL SCREW SET

36-7-1 150179022 2{A7-nsop SPOOL SHAFT

36-7-2 $35830021 2|82 HFHER25 WASHER, SPRING 2-5

36-7-3 535827021 411324+ k5 NUT, 1 M5

36-7-4 535831021 1|« FRH¥F 7 25X30A SCREW, PAN (P WASHER) M5X30A

36-7-5 $35832021 1|+ F ¥4 25x14A SCREW, PAN (P WASHER) M5X14A

36-8 150180021 rib k& SPOOL STAND BASE

36-9 150182020 22F—-n=w b SPOOL MAT

36-10 126863021 2|12 F~Nnsvan SPOOL CUSHION

36-11 502786022 1R FALH—232 THREAD HANGER ASSY

36-12 $02747121 1|1 AT IE SPRING

44 $35736021 1|71~ 3 RUBBER HINGE ASSY

44-1 143882021 2{rFELS HEAD HINGE

44-2 143910029 2|vFe Ty dn RUBBER CUSHION

44-3 $01302029 AN N R T s Y HEAD CUSHION

44-4 109714020 Blr & NAIL

44-5 146004021 AiA A IS8 OILPAN CUSHION

<-1,-3>

6 | 146290001 | 3|#xt> |BOBBIN J

<-5>

6 | 117132001 | 3|lxe |BOBBIN |
877-101-910
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{HHRB BB SR —EE R / Different parts list / Zubehérliste /
Liste des pieces accessoires/ Lista de piezas accessorias
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& 48 /SPECIFICATION
| B101-1 B101-3 | B101-3TR | 1015 | B7SSMIKI
REF.NON, &&% /PARTS
B-5  pAYELNA .. 147514001 | 141728001 - - -
SPRING
B-7 MBI I7S ] 153037221 | 113280121 - 150789121 | $36905021
PRESSER FOOT ASSY
17 K2R 514811021 - $14815021 | S02811021 | $14815021
] NEEDLE BAR
C-18 -Eé’é’é‘-” -------------------- 100265031 | 100265034 | 107415014 | 100265042 | 107415014
22 Pl ] $03884221 | 111859221 | 100266021 | 150792021 | 111859221
i NEEDLE PLATE
AAANAANL LYY x
D-1 -LTE\-IE-CF_EE):EEEEN-TETCWIIEEI ———————— S02552021 L 1 5694602 1 €« S02552021
D64 FrZ ] $02748001 | S02742001 |  ceeceee- $02743001 | e
D64 [ZromoTmIiiTooo 503885001 | 111860101 | 502742001 | 150793001 | 111860101
ALBLYLRYY '
D77 e $02576021 - 159708021 | 159706021 | $02576021
FOVATYH AL Y73
D-80 -S-'I'ﬁEﬁl_.E_l\:I-G-T_H_D_F;I:ES—ST( —————————— S31015021 «— $31018021 «— $31015021
FPIAEYSA )
D-80-2 “S:I"I_T.Z\Eﬁ IE-I\?C-.TT_H_[;II;E ------------ $31016021 «— $31019021 €« 531016021
CRFan LRI AL
G-19 -T-H-RERE_}}E—RTSTC;I\-I EF?A-C-KE'I-'AS_S_Y_ -=-4 531031001 «— — 531034001 531031001
G197 pLrZaovrx ] 104525001 - - $04632001 | 104525001
TENSION SPRING
2.5 .EE_EB"E;_‘_” -------------------- 100265031 | 100265034 | 107415014 | 100265042 | 107415014
—17—
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BEE5 T NI Warning labels,”Warnschilder,”
Etiquettes d'avertissement,”Etiquetas de advertencia

&%/ Name of parts Size{mm) Code
40 % 64 $38350-001
BHMATIIETS,
muiRe 15, BIEITEE TN - f]
Bt
—= 52X84 | $38350-002
40 X 64 $38349-001
Label, operation
Eng.
52 % 84 $38349-002
- R
‘ Y e L=16
A Mark, injury R=0.8 536924-001
e
PEY-—%
P E Mark, PE 7.5X125 | $37059-001
F—AI—7
- Mark, grounding @12 S37060-001

Downloaded from www.Manualslib.com manuals search engine
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/INDEX / INDICE
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO Page
500879021 |B -34 2 §31010021 B -23 2 014680622 |D -5-3 6
500909021 jC  -1-2 4 531012021 |B -3 2 D -21 6
501005020 |2 -36-2-4 16 5$31013021 |B -33 2 E -10 10
501020022 |B -10 2 531014020 |[D -54 6 014771022 |C -1-7 4
501297021 |Z -20-10 16 D -67 8 047200642 |D -77-2 8
501302029 |Z -44-3 16 531015021 |D -80 8 048040342 B -17 2
501676101 [D -45 8 531016021 |D -80-2 8 048060342 {D -20 6
501753021 |D -86 8 531018021 | -80 8 048070342 |D -28 6
501998001 |B -13 2 531019021 |D -80-2 8 048080342 |D -37-6 6
502552021 |D -1 6 531026020 [E -6 10 048150142 |D -56 6
502558201 |D - 36-1 8 531027020 |[E -19 10 D -89 8
$02568121 |D -53 6 $31952021 |B  -28 2 060670612 |A -24-5 2
S02569121 |D -60 8 $32348021 {F - 30-1 12 062351216 |[B  -26 2
502574121 |D -66 8 532349001 |F -34 12 062670412 |D -79 8
502575000 {D -72 8 $32921120 [D  -37-1 6 062670512 |F -7 12
$02576021 |D: -77 8 $32922021 |D -37-3 6 062670516 |F  -37 12
502602021 |E -1i4 10 533689002 [C -26 4 062670612 |A -22 2
502606020 {F -4 12 §34287021 |C - 11-1 4 062670712 |D -44 6
$02608021 |F - 19-1 12 534290021 |C  -11-2 4 062670812 [F  -30-5 12
502617001 |A -24-4 2 $35525021 [A -24 2 062671012 |A -25 2
$02742001 {D -64 8 $35526021 [A -24-1 2 062680712 |F -32 12
502743001 {D -64 8 535529020 |A -24-2 2 062680812 |A -28 2
S02747121 {Z -36-12 16 535530021 |lA -6 2 D -87 8
502748001 |D -64 8 S35531020 |[F -3 12 062681012 |A -7 2
$02777021 |Z -36-2 16 $35543021 |D -37 6 062681212 |D -59 8
502778022 |Z -36-6 16 535635020 |Z -36-2-3 16 062681412 |D -70-1 8
502786022 [Z - 36-11 16 Z -36-5 16 062711212 |D .73 8
502811021 |C -17 4 $35730021.1Z -1 16 062711412 D -13 6
503252001 |[E -16 10 $35732021 |Z -35 16 D -33 6
503253121 |F -6 12 535736021 |2 -44 16 062760812 |A -26 2
503592020 |F -33 12 535817021 j|C  -15 4 062782512 |D -48 6
503818101 |D -36-2 8 535818021 |D -37-5 6 081601670 |[F -14 12
$03884221 |C -22 4 535819021 |D -47 6 081004070 |F -45 12
503885001 |D -64 8 535822021 |Z -19 16 081007070 |F  -1-11 12
504228001 |D -17 8 535824021 fZ2  -23-1-3 16 081014670 |F -5 12
505898021 |D -5 6 $35826021 jZ -36-4-1 16 100022004 |[F - 1-5 12
S06325021 |C -1-2 4 $3582702%1 fZ - 36-4-2 16 100032004 |C -23 4
S06573001 }E -17 10 Z -36-7-3 16 100080003 |D -65 8
506594001 [E -17-4 10 $35828021 |Z -36-4 16 100251001 JC - 7-1 4
506684021 [F -19 12 §35829021 |Z -36 16 E -1-1-1 10
506999021 |D -80-1 8 $35830021 |D -37-10 6 E -1-21 10
508002000 |F -46 12 Z -36-7-2 16 E -2-1-1 10
508003000 {F -47 12 $35831021 |2 -36-74 | 16 E -2-24 10
508004021 |F -48 12 §35832021 |Z -36-7-5 16 100257020 |z - 23-1-1 16
509621021 |A -2 2 $35833021 |2 -36-7 16 100260001 JC -16 4
509634020 |2 -10 16 $36062021 |2 -36-2-2 16 100265031 |C -18 4
509635021 |F  -1-2 12 $36064021 {Z -36-1 16 Z -5 16
513163001 | C - 11-2-1 4 $37161021 |Z -23-3 16 100265034 {C  -18 4
513385001 jB -8 2 $37333001 |D -37-2 6 Z -5 16
514420021 2 -20 16 $37812021 |C -1 4 100265042 1C - 18 4
514423021 jZ - 20-3 16 $37813021 |C -1 4 Z -5 16
514428029 |Z -23-2 16 $37814021 |C -141 4 100266021 §C -22 4
514811021 |C -17 4 c -1 4 100328001 |D -52 6
514814001 |C -21 4 $37815021 |C -2 4 100401021 }Z  -20-2 16
$14815021 |C -17 4 $37862021 |2 -23 16 100477029 |Z - 11 16
$15133021 |2 -20-4 16 013760610 [C -5 4 100645023 |A -29 2
515889021 fF -1-6 12 E -5 10 100657021 |Z -20-6 16
$17774021 )2 -2-3 16 013761410 [D -1 6 100659021 |2 - 20-7 16
521514021 D -80-3 8 E -7 10 100661021 |Z -20-8 16
$25349021 | D -61 8 013781012 |C -12 4 100662021 |2 -20-9 16
528919021 [B  -32 2 014680422 |D -31 6 100666022 |Z - 21 16
530320000 |F -26 12 D -35 6 Z -231-2 16
531006001 |B  -25 2 F_-19-2 12 | 100887021 §Z2 -3 16
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http://www.manualslib.com/

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
101487000 |[F -10 12 140553102 [C - 19 7 150206022 |Z - 36-2-1 6
101706001 | D -57-1 8 140704021 {A -5 2 Eg;gggl g -31 %

D -71-1 8 140726020 [C -4 4 -
E -13-1 10 141189101 |F  -28 12 }gg;gggg] ¢ -22 4
102630021 € -20 4 141208021 [B -4 2 e B 5% g
102707021 |B  -27 2 141728001 |B -5 2 D -34 6
104449009 |A -8 2 142274009 |A  -12 2 151317021 |D - 26 6
A -24-3 2 142403001 |B  -35 2 151504001 |C - 21 4
104450109 |A -9 2 142443021 |z -2-1 16 151601002 |D - 15 6
A -23 2 142708020 |E -4 10 151602022 |Z -20-5 16
104451009 |A -15 2 142746022 |D -80-5 8 151604001 |D -25 6
104464001 |C  -1-3 4 143882021 |z - 44-1 16 151605001 g -;;-1 2

c -1-3 4 143910029 |z - 44-2 16 -
104520020 |E - 11 10 144458001 |D - 11 6 }ggggzggl g ';79 g
104564001 |D -37-7 6 144869022 |F  -30-2 12 154347001 |8 -39 5
104689002 |D -75 8 144872121 |[F -1 12 155488000 C - 11-1-5 1
104821009 |A -11 2 144874021 |F  -30-4 12 C -11-2-5 4
104829121 |A -2 2 144875021 [F  -30-6 12 156243021 |D  -35 6
104830121 |A -3 2 144876001 |F  -30-7 12 D -68 8
104832009 |A -10 2 144878001 |F  -30-9 12 156244020 |b -58 8
104885121 |F - 1-4 12 145446003 |z - 20-1 16 156641001 |C -1-6 4
106436021 {F -18 12 145465001 |C - 11-1-1 4 156946021 g -}-6 g

107155001 |F  -23 12 145471029 |C  -25 4 -
107407003 }E - 15 10 145472021 |8 -2 2 }ggggggg} g g g
107415014 ¢ - 18 4 145476021 |B  -20 2 136950120 |D - 51 6
Z -5 16 145478022 |B - 21 2 156951021 |D  -35.2 6
108520009 |A -14 2 145479022 |B - 22 2 156952021 Ip -8 6
108549001 |D -80-4 8 145481021 |B  -24 2 156953021 ID -8-1 6
108804001 |F -9 12 145502021 |D - 51 6 156954021 |[D -9 6
108960002 |D -4 6 145516021 | -3 10 156955021 |D -9-1 6
109160021 |E -8 10 145534001 |F - 21 12 156956021 |[D -10 6
109173101 |F  -17 12 145543001 |[F  -35 12 156957020 D -12 6
109714020 |z - 44-4 16 145547021 }F  -386 12 156958021 D -14 6
109763022 |B - 11 2 145624000 J¢  -11-14 | 4 1?,232%51 ED’ - ;g g
110367001 [C - 13 4 C -1124 | 4 120000031 |0 138 .
110735022 |D -89 8 145737021 |F  -38 12 156970021 |0 -27 6
111466121 |B -1 2 146004021 |2 -44-5 16 156971020 |D  -32 6
111859221 |C -22 4 146036121 |F - 1-1 12 156974101 |D  -45 8
111860101 |{D -64 8 146040001 |F  -1-9 12 157969021 |A -27 2
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117242021 {C  -14 4 c -15 4 180018121 |C -24 4
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118734021 |D -23 6 147326021 |[C  -15 4 180885001 J1E  -2-1 10
118735021 |{D -24 6 147504021 |D -37-4 6 180886001 J|E  -2-2 18
118758021 [D -76 8 147509021 |D  -74 8 180892001 |5 C 13 10
118761021 |E -9 10 147514001 [B -5 2 181916121 [¢ -7 4
118837021 |z  -2-2 16 147777000 |C - 11-1-3 4 181395021 |6 - 13 10
120774001 |F  -27 12 c -11-2-3 4 183388001 |E - 17-1 10
120990001 |D -63 8 148849021 |F  -30-3 12 183389001 |l  -17-2 10
121007001 |E  -12 10 149578020 |F  -1-8-1 12 183390001 |E . -17-3 10
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1000080010¢ 122 | 4| |iaoiacert |2 -3es | ie | |[lssessaze [z 231 | 16
- 36. 183850021 |F  -30 12
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